893102
PROSYSTEM

PRODUCT ASSEMBLY
INSTRUCTIONS SHEETS

I
12/06/95

Download from Www.Somanuals.com. All Manuals Search And Download.



893102 PROSYSTEM ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE:

ITEM NAME/DESCRIPTION QTY
1 1/2 X 3172 INL BOLT oot 1
2. 1/2 X 3-1/8 INL BOLT oooovooeeoeoseeoeee ettt 6
3. 1/2 X3 INL BOLT oooooooooe oo eeeetes et 3
4 1/2 X 2378 IN. BOLT oo oo seveeeeee e s 3
5 3/8 X 2374 TN, BOLT oovooooeeeeoeeeeseeveeseeoeses st 12
6. 3/8 X 2 IN. BOLT .oovvvveneee, SRS OO 6
T e 38X 13/ TN BOLT covveeeoeeeeoooesoossssooossosoessss s 1
8 1/2 TN, WASHER. oo oo esseeee s 3
9. 3/8 TN, WASHER. o oooo. oo oo eeeseeess e e 6
10: 1/2 TN, LOCK. WASHER ... o1 ooveeeoeeeeeesees oo ses e 3
11. 3/8 TN, LOCK WASHER ..ooo..oooeeeeeeseseeesesesesesssses s essssissss oo 2
12. 1/2 TN, LOCK NUT ooovossooeeeeseeeeeos oo 10
13. 3/8 TN. LOCK NUT roooooeoe oo eesoreooeesoess b 17
14. QAP LINK. oooooeooeoeoeo oo oees oo oo 1ot sees s s eeee s o 3
15, QUICK LINK «...voooooesooeesessesseess s e oo oo 2
16. CHLATN oo st s e s e 1
17. SPRING PIN oo oo oeee e essess et 3
18. 3/4 IN. FLANGE BEARING o.vvvcovevooeoeereoeooi st s 4
19. FLANGE SPACER. w.v. oo ooeo oo eseee s ee e ee e ssss s o 8
20. THUMBSCREW ooooooos oo oeeeoooeeseseses et s 2
21, 3302 TN END CAP oo eveeeeees e 1
22, 9o 1/2 IN. RD. END CAP oo eoeeeoeoees oo eeeeee s esses s 2
23. 1234 TN, SQ. END CAP ooooooeooeoeeee oo osss s 1
24, 2 IN. SQ. END CAP ooooeeeeeeeoeooves e 8
25. 3 IN. SQ. COVER CAP oooovoeooeseoeoeeers st 2
26. MUSHROOM CAP oo oo eeeeesssssses b 2
27, XS IN GRIP coeneeneoeosoo oo 4
28. 1-1/4 IN. SQ. RUBBER BUMPER ..........ooostimmremsessmmmmmesssssssssssss s 1
29. B8 TN, CAP NUT ooooeooeeooee oo e es e e 2
30. 1IN, SQ. GLIDE ..oovooovvoosiesoossessoeeessssesse s s s 10
31. 1-1/2 X 34 TN, GLIDE oooooeoooocooesesesesssss oo 3
32. 5.1/2 X 2-1/2 TN, NON SKID STRIP .....ooiiieiereresesseesseesesesssssassessss s ssssssssnessssssess o 2
33 CABLE RETAINING CLIP ovoccoooooeoeseoeeessessoss st 4
2
12/06/95

Download from Www.Somanuals.com. All Manuals Search And Download.



893102 PROSYSTEM ASSEMBLY PARTS LIST

. SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
WELDMENTS/PARTS:

ITEM NAME/DESCRIPTION QTY
1 UPRIGHT FRAME WELDMENT ..ottt 1
2. TOP BOOM WELDMENT ..ottt ettt 1
3. CARRIAGE WELDMENT ...coioiiiiiieoeie ettt v 1
4 280 X 97-3/8 IN. BENT TUBE ........cc.ccccovviiiiiiiiiiitiit it 1
5 UPRIGHT WELDMENT .......oooiii oottt ettt ettt 2
6 LAT BAR WELDMENT .........ccoociiiiiiiiiii ettt e e e 1
7 BOOM SUPPORT LEFT WELDMENT ........coocccooviiiiiiiiiiiiiiiiiniin e 1
8 BOOM SUPPORT RIGHT WELDMENT ..........ccooviiciiiiiiiiicie it 1
9 SAFETY RAIL WELDMENT ..........ocoovioiiiiiiiiiiieictce ettt 2
10 SWIVEL KNEE SUPPORT WELDMENT ...c.cocooviiiiictiiiit et 1
11 PULLEY BRACKET WELDMENT ....c.c..cccviiiiiiiiieiec et 1
12 LOW ROW ATTACHMENT WELDMENT ......cocociiiiiiiiiitieet et e 1

3 BEARING HOUSING WELDMENT ....c.cccoooiiiiiiiiiitieieit ettt 1
14 PECARM RIGHT WELDMENT ......cooiiiioiiiiiiiieiiiitee e 1
135 PECARM LEFT WELDMENT ......ccocoiiiiiiiiiiiiii e 1
16 CENTER PULLEY BRACKET WELDMENT .....c..ccocoiviiiiiiiiiiiiiicint it 1
17 1-3/M4 X 5-1/4 IN. PLATE ...t 2
18. LOW ROW BAR ....ooviiiiiitiii ittt st e 1
19. U PAD (6457302) oo 1
20. AXTIN ROLLER PAD ......ccoooiiiiiiiiit ettt 2
21, AXI2IN. ROLLER PAD .....cc..cocioiiiiiiiiiiit ettt sttt s 2
22. UPRIGHT LABELS ..ot 2
23. 3-1/2 X D IN.PULLEY oottt e 1
24, CABLE (6492201) oiiiiiiiiii i et 1
25. CABLE (6376201) oottt ettt ettt 2

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

}:T——— BOLT LENGTH——————
BOLT LENGTH RULER:
i 12 | 172 [ 172 I 172 l 12 | 172 [
0 , 1 | 2 l 3 l 4 I 5 l 6
1 | [ [t 1 | . Lot {1
12/06/9;

Download from Www.Somanuals.com. All Manuals Search And Download.



893102 PROSYSTEM ASSEMBLY INSTRUCTIONS

(U5

W

Assemble the appropriate END CAPS to the UPRIGHT FRAME WELDMENT. BENT TUBE. and the

LOW ROW ATTACHMENT WELDMENT as shown, also attach the 5-1/2 X 2-1/2 IN. NON SKID
STRIPS to the LOW ROW ATTACHMENT as shown.

SECURELY assemble the LOW ROW AT TACHMENT WELDMENT and the UPRIGHT FRAME
WELDMENT to the BENT TUBE as shown.

LOOSELY assemble the UPRIGHT WELDMEN TS to the BENT TUBE as shown.

~ Attach eight (8) 1 IN. SQ. GLIDES to the CARRIAGE WELDMENT as shown in (DETAIL A) also

attach the 1-1/4 SQ. RUBBER BUMPER to the CARRIAGE WELDMENT as shown, then proceed to
slide the CARRIAGE WELDMENT down over the UPRIGHT FRAME WELDMENT as shown.

Attach the 1-1/2 X 3/4 IN. GLIDES, and the THUMBSCREWS to the SAFETY RAIL WELDMENTS as
shown in (DETAIL B), also assemble two (2) SPRING PIN ASSEMBLIES to the SAFETY RAIL
WELDMENTS as shown in (DETAIL D). then proceed to slide the SAFE TY RAIL WELDMENTS down
over the UPRIGHT WELDMENTS as shown.

TOP BOOM WELDMENT PRE-ASSEMBLY:

A. Route CABLE (6576201) through the front slot and down to the rear slot of the TOP BOOM
WELDMENT.
B. LOOSELY assemble three (3) 3-1/2 X 1 IN. PULLEYS with FLANGE SPACERS to the TOP

BOOM WELDMENT as shown. (NOTE: MAKE SURE CABLE IS IN THE GROOVE OF
THE PULLEYS)

C. Assemble the 3 X 2 IN. END CAP to the TOP BOOM WELDMENT as shown.
D. When the TOP BOOM WELDMENT PRE-ASSEMBLY is complete, LOOSELY assemble it to
the UPRIGHT FRAME WELDMENT as shown.
1
12/06/95

Download from Www.Somanuals.com. All Manuals Search And Download.



893102 PROSYSTEM ASSEMBLY INSTRUCTIONS

10.

1L

12.

14,

16.

LOOSELY assemble the LEFT and RIGHT BOOM SUPPORT WELDMENTS to the TOP BOOM
WELDMENT as shown.

LOOSELY assemble thé UPRIGHT WELDMENTS to the LEFT and RIGHT BOOM SUPPORT
WELDMENTS as shown.

SECURELY TIGHTEN ALL LOOSE BOLT CONNECTION MADE TO THIS POINT.

Assemble the 4 X 7 IN. ROLLER PADS with MUSHROOM CAPS to the SWIVEL KNEE SUPPORT

- WELDMENT as shown, also assemble one (1) SPRING PIN ASSEMBLY ‘to the SWIVE), KNEE
SUPPORT WELDMENT as shown in (DETAIL D) then SECURELY assemble it to the UPRIGHT

FRAME WELDMENT as shown. (NOTE: DO NOT OVER TIGHTEN THIS CONNECTION, THE
SWIVEL KNEE SUPPORT WELDMENT SHOULD ROTATE FREELY)

Insert two (2) 2 IN. SQ. END CAPS into the BEARING HOUSING WELDMENT as shown. then
SECURELY assemble it along with the CENTER PULLEY BRACKET WELDMENT to the UPRIGHT
FRAME WELDMENT as shown. '

Insert four (4) 2 IN. SQ. END CAPS into the LEFT and RIGHT PEC ARM WELDMENTS as shown,
then assemble them to the BEARING HOUSING WELDMENT as shown. Also attach two (2) 1 IN. SQ.
GLIDES to the BEARING HOUSING WELDMENT as shown.

© SECURELY assemble the PAD to the UPRIGHT FRAME WELDMENT as shown. Also slide the 4 X

12 IN. ROLLER PADS onto the LEFT and RIGHT PEC ARM WELDMENTS as shown. (TIP: USE
WINDOW CLEANER ON THE INSIDE OF THE ROLLER PAD TO HELP EASE ASSEMBLY)

PULLEY ASSEMBLY:

A, LOOSELY assemble four (4) 3-1/2 X 1 IN. PULLEYS with CABLE RETAINING CLIPS to the
UPRIGHT FRAME WELDMENT, and the CENTER PULLEY BRACKET WELDMENT as
shown in (DETAIL C)

B. LOOSELY assemble one (1) 3-1/2 X 1 IN. PULLEY with FLANGE SPACERS al the bottom of
the UPRIGHT FRAME WELDMENT as shown.

HIGH PULLEY CABLE ROUTING ASSEMBLY (SEE CABLE ROUTING DIAGRAM).

A. Attach the pre-assembled CABLE from the TOP BOOM WELDMENT to the CARRIAGE
WELDMENT as shown.
B. + Create a loop in the CABLE below the first and second PULLEY of the TOP BOOM

" WELDMENT, and place one (1) 3-1/2 X 1 IN. PULLEY into the loop. LOOSELY assemble the
1-3/4 X 5-1/4 IN. PLATES to the PULLEY as shown.
C. Assemble one (1) 3-1/2 X 1 IN. PULLEY to the bottom holes of the J-3/4 X' 5-1/4 IlN. PLATES

as shown.

PEC ARM CABLE ROUTING ASSEMBLY (SEE CABLE ROUTING DIAGRAM):

A. Attach the ends of CABLE (6492201) to the LEFT and RIGHT PEC ARM WELDMENTS as

shown.

B. Drape the CABLE over the two (2) PULLEYS on the CENTER PULLEY BRACKET
WELDMENT which will create a loop in the CABLE. (NOTE: AFTER CABLE IS ROUTED
OVER PULLEYS, POSITION CABLE RETAINING CLIPS OVER THE PULLEYS AS
SHOWN AND TIGHTEN)

C. Place one (1) 3-1/2 X 1 IN. PULLEY into the loop of the CABLE, and SECURELY assemble
the PULLEY BRACKET WELDMENT to the PULLEY as shown.

5
12/06/95

Download from Www.Somanuals.com. All Manuals Search And Download.



893102 PROSYSTEM ASSEMBLY INSTRUCTIONS

17. LOW PULLEY CABLE ROQUTING ASSEMBLY (SEE CABLE ROUTING DIAGRAM):

A. Route CABLE (6576201) under and around the PULLEY'S at the bottom of the UPRIGHT
FRAME WELDMENT. (NOTE: AFTER CABLE HAS BEEN ROUTED UNDER
PULLEY, POSITION CABLE RETAINING CLIP UNDER THE PULLEY AS SHOWN
AND TIGHTEN) ‘

B. Route CABLE up and around the bottom PULLEY of the 1-3/4 X 5-1/4 IN. PLA4 TES as shown.
and down to, and around the PULLEY under the PULLEY BRACKET WELDMENT. (SEE
NOTE ABOVE)
C. Assemble the end of the CABLE to the PULLEY BRACKET WELDMENT as shown.
- D. SECURELY assemble the appropriate HARDWARE to the hole below the front PULLEY at the
bottom of the UPRIGHT FRAME WELDMENT as shown.
E. SECURELY tighten all remaining PULLEY CONNECTIONS.

18. Slide the 1 X 8 IN. GRIPS over the ends of the LAT BAR WELDMENT and LOWROWBAR
WELDMENT asshown. (TIP: USE WINDOW CLEANER ON THE INSIDE OF THE GRIPS TO
HELP EASE ASSEMBLY)

19. SEE CABLE ROUTING DIAGRAM FOR THE COMPLETE USE AND LOCATION OF THE
LAT BAR WELDMENT, CHAIN, AND LOW ROW BAR.

20. Attach the UPRIGHT LABELS to the UPRIGHT WELDMENTS as shown.

6
12/06/95

Download from Www.Somanuals.com. All Manuals Search And Download.



DASH NO DESCRIPTION

01 |AS SHOWN

i A N

LABEL, PARABODY LOGO
LABEL, UPRIGHT (2)

3 X 2 IN. END CAP

LAT BAR .
WELDMENT (6581102)

1 X 8 IN. GRIP  (2)

1 X 8 IN. GRIP (2)

LOW ROW BAR
WELDMENT (6274402)

DETAIL A

1 IN. SQ GLIDE (8) 4 BOTH ENDS

TRIM EXCESS (4)

1—1/2 X 3/4 IN. GLIDE (10) REV

——— Y
A4

il

1]

_{

>

—

oD

)
—

LABEL, PROSYSTEM

4 X 12 IN. ROLLER
PAD (2) (6194607)

PAD (6457301)

5-1/2 X 2—1/2 IN.

NON SKID STRIP (2)

1-3/4 IN. SQ END CAP

REVISIONS

c,mmom_B._oz CHG NO | APP'D DATE
C |CHG LABEL CONFIG 2758 | DM | 1/96
D |RMV PLT L=ROW ATT | i 7cc| Dihy :c:.,.

SEE DETAIL A

1—1/4 IN. SQ RUBBER BUMPER

SEE DETAIL B

1 IN. SQ GLIDE (2)

3/8 X 2—-3/4 IN. BOLT (2)
3/8 IN. LOCKWASHER (2)
MUSHROOM CAP (2)

4 X 7 IN. ROLLER PAD (2) (6194601)

2 IN. SQ END CAP (8)

LABEL, SERIAL NUMBER
LABEL, RISK/USA

2—1/2 IN. RD. END CAP (2)

TOLERANCES
(EXCEPT AS NOTED)

2 IN. SQ COVER CAP (2)

- \ | DECIMAL

N

"ARABODY,

RAMSEY, MINNESOTA

INC.

FRACTIONAL

LEVEL 7

TITLE

ASSY INST, 893102

ANGULAR

SHEET

1 0F 4 | B

65763

DR

JRD | 10795 [P N | 10788 [APP

DLM | 10/85

Download from Www.Somanuals.com. All Manuals Search And Download.



ss/01 | QNP ] se/or | NOW - ss/01 | QNP u ~
m @ h m @ H| ¥ 0 s UVINONY
"ON_ONIMvaig | 321S ve/ b 1vos ~ g T9ATF7

201g68 “LSNI ASSY

TYNOLLOVR

ERuit

VLIOSINNIN "ATSHYY

~J

TIVAIO3d

ONI "AJOgVEYd  [emmms

(£069953) 378711 IN3FG NI 8/5—26 X OS Z

(Z0718959) INTWTTIM INTHHIVIIV MOF MOT
(¥) 1708 "Nl +/€-2 X 8/¢

(¥) LNNMDOT *NI 8/¢

(Z) LNNX20T NI 2/1
LANMOOT NI /1

(z) 1708 ‘NI ¥/1-¢ X z/1

(£082959) INTFWATIM 1H0IINS
JINY TIAIMS

1108 ‘Nt z/1L—-¢ x z/\

= MNV INNGYD NI #/¢

(€093959) INFATTIM FAVIS IHOIGI
(2) LNNMDOT *NI 2/1

(£070£59) INIWGTIM 1INOVIE ATT7Nid JIINTD

(¥) SONIMYIE 3ONVI4 NI ¥/¢

£098959) INIFWATIM LHOIY ATV J3d

ANN 708 NI € X 2/
Z) ¥3IHSYM NI
ANVA%om ‘NI ¥/¢-2 X

JdIHSYM NI

INISNOH INIYVIE

(2) 1708 NI +/1-¢ X 2/}

VNNV VWU

7

4
/

|4

4

dIHSYMMDOT "N w
LANADOT NI m

NN

LNANMO07 NI 8/¢

HIHSYMMOOT "N

1709 NI ¥v/¢-2 X 2/
(C05/959) INFHTTIM 1HOIH

e

F

l

|

_‘

} _
_‘

1709 NI v/¢-2 X 8/¢

140ddNs Woos
(2) LNNXD0T NI Z/1

1708 ‘NI ¢ X z/1

(c0£9959) INFWTTIM WOOF JOI

(2) LNNMOO1T °NI 2/

~—— (£0/5895G) INTWOTIM 1737 ATV T3J
— : (£0£8959) INTATTIM
S =

(CO£9#59) INTNTTIM FOVIZIVT

Sl AVEURE N B
.,w..\.\. IR AT S Q

aiva Qudd¥ | ON OHO NOUHOS3a A3

SNOISIATY

(z) 1108 NI ¥/1-¢ X 2/}

(€022959) INFWTTIM 1177
1Y0ddNS Wood

(€002959) (2] INTAWTTIM THOIHIIT

(€05£959) INFATTIM TIVY A17IVS

NMOHS SV

1O

NOUAINOS3a

ON HsvQ

PPN ! y
ITCITANMU DOWNoaar

Download from Www.Somanuals.com.




DASH NO

DESCRIFTION

07

AS SHOWN

3/8 X 2 IN. BOLT (2) ———=& n A &

2—-3/8 IN. CABLE RETAINING CLIP (2
3—-1/2 X 1 IN. PULLEY (2

CENTER _PULLFY BRACKET WELDMENT (6570403)
3/8 IN. WASHER (2
3/8 IN. LOCKNUT (2

SPRING PIN ASSEMBLY (2) |D

REVISIONS

REV DESCRIPTION CHG NO

APP'D DATE

SPRING PIN HOUSING

% DETAIL © DETAIL D
3/8 X 2-3/4 IN. BOLT (3)
3—-1/2 X 1 IN. PULLEY (3)
3/8 IN. FLANGE SPACER (6)
3/8 IN. LOCKNUT (3)
3/8 X 2 IN. BOLT (2) SEE DETAIL D
3—-1/2 X 1 IN. PULLEY (2)
. . 1—1/4 X 5~1/4 IN. PLATE (2) (6542403)
3/8 IN. LOCKNUT (2)
SEE DETAIL C
3—-1/2 X 1 IN. PULLEY @ ,
3/8 IN. LOCKNUT
( PULLEY BRACKET WELDMENT (6516503)
3/8 X 1-3/4 IN. BOLT
: d/J» 3—1/2 X 1 IN. PULLEY (3)
3/8 X 2 IN. BOLT (2) 3/8 IN. LOCKNUT (4)
CABLE RETAINING CLIP (2) SEE DETAIL D
3/8 X 2-3/4 IN. BOLT (2) 3/8 IN. WASHER (4)
e 3/8 IN. FLANGE SPACER (2)
TOLERANCES
=% PARABODY, INC.
‘ - RAMSEY, MINNESOTA
FRACTIONAL e
ASSY INST, 883102
~ SCALE DRAWING NO.
LEVEL 5 1/24 SIZE "
ANGULAR mIm..ﬂ.u OF 4 w mmumu
~ DR JRD To\mw CHK'D MGN TO\mmﬁnm.o DLM _a\mm

Download from Www.Somanuals.com. All Manuals Search And Download.



se/01 | W10 a.m%_ wm\op_ NOW

oo mm\or_ ayr

~

. m ¥ 40 ¥
m @ h m @ on onmwa| 328 Y2/} MHM 2m5:oz<
Z01g68 “ISNI ASSY | onn
VLOSINNIA “AISAVY o
. 4
IONI AQOBVHYd  |mmmee

¥ 13AF7

AFYOVIA INILNOY TTIEVI

NIVHO

Download from Www.Somanuals.com. All Manuals Search And Download.

7 — _/ N \
; y ,
\
5 ﬂ T nxwmw ||||||||||||||| (2) ¥NIT dwNS |
. , v MOY MO \
~ -~ 1
i L /
YN %0IND )/
o /
(10z9£59) F7avd i
p
~
(10Z9£59) F1avo Va =7
N
MNIT M0INO
(10zzZ6%9) I18VD
//HHHHHHHHHMH: dYNS
~' M 2
'S1708 3A08Y 318v0 3L¥O0T
T NOILYTIVLSNI 103NM0D NO4 TIoN
avd | addv | ON 9HD NOLLIOS3A Z >>O I m m< _\ O
SNOISIATY NOLLAIN0S3a ON Hsvd




Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

